|
l N' Page 1 of 74 Report No.: UNIA22022143ER-64

FCC RADIO TEST REPORT

FCC ID: 2AAWC-1786AI0

Sample: ALL IN ONE
Trade Name: VIEW
Main Model: 1786AIO
Additional Model: 1780AIO

Report No.: UNIA22022143ER-64

Prepared for

Wiltronic Corporation

13939 Central Ave, Chino, California, 91710, United States

Prepared by
Shenzhen United Testing Technology Co., Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang
Community, Xixiang Str, Bao'an District, Shenzhen, China

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

AT ERXA S #HE*HIt K EH—E365SESFRHREME21% BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
[

http://www.uni—lab.hk



|
l N' Page 2 of 74 Report No.: UNIA22022143ER-64

TEST RESULT CERTIFICATION

Applicant...................cccccooo . Wiltronic Corporation
Address.........ccooeeveevevieeeieiene : 13939 Central Ave, Chino, California, 91710, United States
Manufacturer.........................: HOPELAND DIGITAL (SHENZHEN) CO., LTD

RM3A02, BLOCK A, DEFENGYUAN INNOVATION VALLEY,
Address........ccoooeeveeeeieeeee : NEIHUAN RD, SANWEI, HANGCHENG STREET, BAO'AN

DISTRICT, SHENZHEN, CHINA

Product description

Product.........coooveeeeeeeeceeeen, : ALL IN ONE
Trade Name........cccooeveeeeeeeeenn. . iVIEW
Model Name.......cccccooveeeveenn. . 1786Al0, 1780AIO

FCC Rules and Regulations Part 15 Subpart E Section 15.407

KDB 789033 D02 v02r01

This device described above has been tested by Shenzhen United Testing Technology Co.,
Ltd., and the test results show that the equipment under test (EUT) is in compliance with the
FCC requirements. And it is applicable only to the tested sample identified in the report.
This report shall not be reproduced except in full, without the written approval of UNI, this
document may be altered or revised by Shenzhen United Testing Technology Co., Ltd.,
personnel only, and shall be noted in the revision of the document.
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1. GENERAL INFORMATION
1.1. PRODUCT DESCRIPTION
Product: ALL IN ONE
Trade Name: iVIEW
Main Model: 1786AI10
Additional Model: 1780AI0

Model Difference:

All model’s the function, software and electric circuit are the
same, only with a product color and model named different.
Test sample model: 1786AI0.

FCC ID: 2AAWC-1786AI0

Operation Frequency: 5745MHz~5825MHz
20MHz: 5CH

Number of Channels: 40MHz: 2CH
80MHz: 1CH

Modulation Type:

BPSK, QPSK, 16QAM, 64QAM, 128QAM, 256QAM,OFDM

Antenna Type:

Internal Antenna

Antenna Gain:

2dBi

Battery: DC 7.4V, 2600mAh
M/N: JHD-AP036U-120300AA-A
Adapter: Input: AC 100-240V, 50/60Hz, 1.2A

Output: DC 12V, 3.0A

Power Source:

DC 7.4V from Li-battery or
DC 12V from adapter with AC 120(240)V/60Hz

Note:

1. The EUT is designed as Client without Radar Detection device
2. The device do not support TPC.
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1.2. TABLE OF CARRIER FREQUENCYS

Frequency Band Channel Number Frequency
149 5745 MHz
151 5755 MHz
153 5765 MHz
155 5775 MHz
5745 MHz ~ 5825 MHz
157 5785 MHz
159 5795 MHz
161 5805 MHz
165 5825 MHz

Note:

For 20MHZ bandwidth system use Channel 149,153,157,161,165.
For 40MHZ bandwidth system use Channel 151,159.

For 80MHZ bandwidth system use Channel 155.
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2. MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y + U, where expended uncertainty U is based on a

standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of

approximately 95 %.

A. Conducted Measurement:

Test Site Method Measurement Frequency Range U, (dB) NOTE
ANSI 9kHz ~ 150kHz 2.96
150kHz ~ 30MHz 2.44
B. Radiated Measurement:
Test Site Method Measurement Frequency Range U, (dB) NOTE
ANSI 9kHz ~ 30MHz 2.50
30MHz ~ 1000MHz 4.80
Above 1000MHz 413

3. DESCRIPTION OF TEST MODES

Mode Tested channel Modulation Date rate(Mbps)
802.11a/n20/ac20 149,157, 165 OFDM 6Mbps/MCS0
802.11n40/ac40 151,159 OFDM MCSO0
802.11ac80 155 42, 155 OFDM
Note:

1. The EUT has been set to operate continuously on tested channel individually, and the EUT is operating
at its maximum duty cycle>or equal 98%.
2. All modes under which configure applicable have been tested and the worst mode test data recording
in the test report, if no other mode data.
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4. SYSTEM TEST CONFIGURATION
4.1. CONFIGURATION OF EUT SYSTEM

Operation of EUT during Conducted and Radiation testing:

AC Power Adapter EUT
Operation of EUT during Above1GHz Radiation testing:
EUT
4.2. EQUIPMENT USED IN EUT SYSTEM
Item Equipment Mfr/Brand Model/Type No. Remark
1 ALL IN ONE iVIEW 1786AI0 EUT
4.3. SUMMARY OF TEST RESULTS
FCC RULES DESCRIPTION OF TEST RESULT
§15.407 6dB Bandwidth Compliant
§15.407 Emission Bandwidth Compliant
§15.407 Maximum conducted output power Compliant
§15.407 Conducted Spurious Emission Compliant
§15.407 Maximum Conducted Output Power Density Compliant
§15.209 Radiated Emission Compliant
§15.407 Band Edges Compliant
§15.207 Line Conduction Emission Compliant
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5. TEST FACILITY
Test Laboratory :  Shenzhen United Testing Technology Co., Ltd.
Address . 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang
Community, Xixiang Str, Bao'an District, Shenzhen, China

The testing quality ability of our laboratory meet with "Quality Law of People's Republic of China"
Clause 19.The testing quality system of our laboratory meets with ISO/IEC-17025 requirements.
This approval result is accepted by MRA of APLAC.

Ouir test facility is recognized, certified, or accredited by the following organizations:

A2LA Certificate Number: 4747.01

The EMC Laboratory has been accredited by A2LA, and in compliance with ISO/IEC 17025:2017
General Requirements for testing Laboratories.

FCC Registration Number: 674885
The EMC Laboratory has been registered and fully described in a report filed with the (FCC)
Federal Communications commission.

IC Registration Number: 21947

The EMC Laboratory has been registered and fully described in a report filed with the (IC) Industry
Canada.
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6. TEST EQUIPMENT OF CONDUCTED EMISSION TEST

ltem Equipment Manufacturer Model No. Serial No. Calibrated until
Conduction Emissions Measurement
1 | Conducted Emission EZ-EMC Ver.CCS-3A1-CE N/A N/A

Test Software

2 AMN Schwarzbeck NNLK8121 8121370 2022.09.22

3 AAN TESEQ T8-Cat6 38888 2022.09.22

4 Pulse Limiter CYBRTEK EM5010 E115010056 2022.05.17

5 EMI Test Receiver Rohde&Schwarz ESCI 101210 2022.09.22

Radiated Emissions Measurement
1 | Radiated Emission EZ-EMC Ver.CCS-03A1 N/A N/A

Test Software

2 Horn Antenna Sunol DRH-118 A101415 2022.09.27

3 | Broadband Hybrid Sunol JB1 A090215 2024.02.26

Antenna

4 PREAMP HP 8449B 3008A00160 2022.09.22

5 PREAMP HP 8447D 2944A07999 2022.05.17

6 FEEMCIEII\E/SE-IF-{ Rohde&Schwarz ESR3 101891 2022.09.22

VEgZS;:E”a' Rohde&Schwarz SMU200A 101521 2022.09.22

Signal Generator Agilent E4421B MY4335105 2022.09.22

MXA Signal Analyzer Agilent N9020A MY50510140 2022.09.22

10 | MXA Signal Analyzer Keysight N9020A MY51110104 2022.09.22

11 RF Power sensor DARE RPR3006W 15100041SNO88 | 2022.05.17

12 | RF Power sensor DARE RPR3006W 15100041SNO89 | 2022.05.17

13 RF power divider Anritsu K241B 992289 2022.09.22

14 Cor\évrffnbiigt‘?or:‘f;‘;ter Rohde&Schwarz CMW500 154987 2022.09.22

15 | Active Loop Antenna Com-Power AL-130R 10160009 2022.07.25

16 | Broadband Hybrid Schwarzbeck VULB9163 VULB9163#958 | 2022.09.22

Antennas
17 Horn Antenna Schwarzbeck BBHA9120D 9120D-1680 2022.05.23
18 Horn Antenna A-INFOMW LB-180400-KF J211060660 2022.09.27
Microwave

19 Broadband Schwarzbeck BBV 9721 100472 2022.09.22
Preamplifier

20 Signal Generator Agilent N5183A MY47420153 2022.09.22

21 Spctrum Analyzer Rohde&Schwarz FSP 40 100501 2022.09.22

22 Power Meter KEYSIGHT N1911A MY50520168 2022.09.22

23 Frequency Meter VICTOR VC2000 997406086 2022.09.22

24 | DC Power Source HYELEC HY5020E 055161818 2022.09.22
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7. MAXIMUM CONDUCTED OUTPUT POWER
7.1. MEASUREMENT PROCEDURE
For average power test:
1. Connect EUT RF output port to power sensor through an RF attenuator.
2. Connect the power sensor to the PC.
3. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
4. Record the maximum power from the software.
Note: The EUT was tested according to KDB 789033 D02 v02r01 for compliance to FCC 47CFR 15.407
requirements.

7.2. TEST SET-UP
AVERAGE POWER SETUP

EUT Power Sensor PC
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7.3. LIMITS AND MEASUREMENT RESULT

Report No.: UNIA22022143ER-64

LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION

F"::nl:.s)‘cy Avera;gg:‘t))wer Appl|((::l;l;)l_lmlts Pass or Fail
5745 9.65 30 Pass
5785 9.45 30 Pass
5805 952 30 Pass

LIMITS AND MEASUREMENT RESULT FOR 802.11N20 MODULATION

Frc::n:ezr;cy Avera(lgg :‘;’W‘*r App"‘::';';)"'m'ts Pass or Fail
5745 9.63 30 Pass
5785 952 30 Pass
5825 9.45 30 Pass

LIMITS AND MEASUREMENT RESULT FOR 802.11AC20 MODULATION

Frc::n:ezr;cy Avera(lgg :‘;’Wer App"‘::';';)"'m'ts Pass or Fail
5745 9.34 30 Pass
5785 9.43 30 Pass
5825 9.52 30 Pass

LIMITS AND MEASUREMENT RESULT FOR 802.11N40 MODULATION

Frequency Average Power Applicable Limits ]

P Fail

(MHz) (dBm) (dBm) assorral
5755 8.64 30 Pass
5795 8.54 30 Pass
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LIMITS AND MEASUREMENT RESULT FOR 802.11AC40 MODULATION

Frequency Average Power Applicable Limits ]

P Fail

(MHz) (dBm) (dBm) assorral
5755 8.43 30 Pass
5795 8.74 30 Pass

LIMITS AND MEASUREMENT RESULT FOR 802.11AC80 MODULATION

Frequency
(MHz)

Average Power
(dBm)

Applicable Limits
(dBm)

Pass or Fail

5775

8.26

30

Pass
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8. -6dB BANDWIDTH
8.1.1 -6dB BANDWIDTH MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2. Set the EUT Work on operation frequency individually.

3. Set RBW = 100kHz.

4. Set the VBW 23*RBW. Detector = Peak. Trace mode = max hold.

5. Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

8.1.2 99% OCCUPIED BANDWIDTH

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
2, Set the EUT Work on the top, the middle and the bottom operation frequency individually.
3. Set Span = approximately 1.5 to 5 times the OBW, centered on a nominal channel
The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW and video
bandwidth (VBW) shall be approximately three times RBW; Sweep = auto; Detector function = peak
4. Set SPA Trace 1 Max hold, then View.
Note: The EUT was tested according to KDB 789033 D02 v02r01 for compliance to FCC 47CFR 15.407
requirements.

8.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

Spectrum Analyzer

=

RF Cable
EUT
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LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION

Applicable Limits

Applicable Limits

Test Data (MHz)

Frouency | eam Banawiatn | 20 Scoupled | Srters

5745MHz 16.39 16.499 PASS

>500KHZ 5785MHz 16.39 16.480 PASS
5825MHz 15.40 16.500 PASS

LIMITS AND MEASUREMENT RESULT FOR 802.11N20/40 MODULATION
Applicable Limits
Applicable Limits _ leStatal M) oo o Criterta
"(Tn:ez';cy -6dB Bandwidth | d“‘;’;‘t‘: e

5745MHz 17.60 17.638 PASS

5785MHz 1758 17.628 PASS

>500KHZ 5825MHz 1757 17.637 PASS
5755MHz 36.12 36.131 PASS

5795MHz 36.14 36.110 PASS

LIMITS AND MEASUREMENT RESULT FOR 802.11AC20/40/80 MODULATION

Applicable Limits

Applicable Limits

Test Data (MHz)

Frequency . 99.00% Occupied Criteria
-6dB Bandwidth
(MHz) anawl Bandwidth
5745MHz 17.58 17.657 PASS
5785MHz 17.57 17.635 PASS
5825MHz 17.58 17.640 PASS
>500KHZ
5755MHz 35.98 36.139 PASS
5795MHz 36.07 36.117 PASS
5775MHz 75.23 75.108 PASS
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BANDWIDTH FOR 5745MHz (-6dB BANDWIDTH)

Agilent Spectrum Analyzer - Occupied BW
SENSE:PULSE]

\ALIGN OFF

|10:56:53 PM Mar 13, 2022

Center Freq 5.745000000 GHz i
o) Trig: Free Run
#IFGain:Low #Atten: 30 dB

Ref 10.00 dBm

Center 5.745 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

16.499 MHz
-17.972 kHz
16.39 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Fréq: 5.745000000 GHz
Avg|Hold:>1i1

Radio Std: None TracelDetector

Radio Device: BTS

Clear Write

Span 40 MHz
Sweep 3.867 ms)

16.5 dBm

99.00 %
-6.00 dB

BANDWIDTH FOR 5785MHz (-6dB BANDWIDTH)

SENSE:PULSE]

\ALIGN OFF

[10:57:13 PM Mar 13, 2022

Center Fréq: 5.785000000 GHz
Avg|Hold:>1i1

,) Ttig:FreeRun
#IFGain:Low #Atten: 30 dB

Ref 10.00 dBm

Center 5.785 GHz
#Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth Total Power

16.480 MHz
-15.823 kHz
16.39 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None TracelDetector

Radio Device: BTS

Clear Write

Span 40 MHz
Sweep 3.867 ms)

17.0 dBm

WIS ARGRAT
Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
AIFEREE Y ki REH 8365 SRERFHIEME21% BR4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA22022143ER-64

BANDWIDTH FOR 5825MHz (-6dB BANDWIDTH)

Agilent Spectrum Analyzer - Occupied BW
SENSE:PULSE]

\ALIGN OFF

|10:57:30 PM Mar 13, 2022

Center Freq 5.825000000 GHz i
o) Trig: Free Run
#IFGain:Low #Atten: 30 dB

Ref 10.00 dBm

Center 5.825 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

16.500 MHz
-29.184 kHz
16.40 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Fréq: 5.825000000 GHz
Avg|Hold:>1i1

Radio Std: None TracelDetector

Radio Device: BTS

Clear Write

Span 40 MHz
Sweep 3.867 ms)

17.2 dBm

99.00 %
-6.00 dB

802.11n20 TEST RESULT
BANDWIDTH FOR 5745MHz (-6dB BANDWIDTH)

Agilent Spectrum Analyzer - Occupied BW
SENSE:PULSE]

\ALIGN OFF

|10:51:52 PM Mar 13, 2022

, RE
Ref Value 10.00 dBm i
~ Trig: Free Run

;
HIFGain:Low | HAtten: 30 dB

Ref 10.00 dBm

Center 5.745 GHz
#Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth Total Power

17.638 MHz
-18.283 kHz
17.60 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Fréq: 5.745000000 GHz
Avg|Hold:>1i1

Radio Std: None TracelDetector

Radio Device: BTS

Clear Write

Span 40 MHz
Sweep 3.867 ms)

15.9 dBm

99.00 %
-6.00 dB

WIS ARGRAT
Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
AIFEREE Y ki REH 8365 SRERFHIEME21% BR4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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.&.ilent Spectrum Analyzer - Occupied BW
SENSE:PULSE]

Page 18 of 74
BANDWIDTH FOR 5785MHz (-6dB BANDWIDTH)

\ALIGN OFF

Report No.: UNIA22022143ER-64

|10:55:55 PM Mar 13, 2022

Center Freq 5.785000000 GHz i
o) Trig: Free Run
#IFGain:Low #Atten: 30 dB

Ref 10.00 dBm

Center 5.785 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

17.628 MHz
-19.883 kHz
17.58 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Fréq: 5.785000000 GHz
Avg|Hold:>1i1

Radio Std: None TracelDetector

Radio Device: BTS

Clear Write

Span 40 MHz
Sweep 3.867 ms)

16.0 dBm

BANDWIDTH FOR 5825MHz (-6dB BANDWIDTH)

SENSE:PULSE]

\ALIGN OFF

|10:56:13 PM Mar 13, 2022

Center Fréq: 5.825000000 GHz
Avg|Hold:>1i1

,) Ttig:FreeRun
#IFGain:Low #Atten: 30 dB

Ref 10.00 dBm_

Center 5.825 GHz
#Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth Total Power

17.637 MHz
-25.312 kHz
17.57 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None TracelDetector

Radio Device: BTS

Clear Write

Span 40 MHz
Sweep 3.867 ms)

16.2 dBm

WIS ARGRAT
Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
AIFEREE Y ki REH 8365 SRERFHIEME21% BR4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

http://www.uni—lab.hk
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Report No.: UNIA22022143ER-64

802.11n40 TEST RESULT
BANDWIDTH FOR 5755MHz (-6dB BANDWIDTH)

.&.ilent Spectrum Analyzer - Occupied BW

Span 80.000 MHz

SENSE:PULSE]

A\ ALIGN OFF [11:00:15 PM Mar 13, 2022

Center Freg: 5.75500000
.1 Trig:Free Run

Ly
#IFGain:Low #Atten: 30 dB

Ref 10.00 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

36.131 MHz

-1.181 kHz

36.12 MHz x dB

Total Power

OBW Power

TracelDetector

0 GHz Radio Std: None

Avg|Hold:>1i1

Radio Device: BTS

Clear Write

Span 80 MHz
Sweep 7.667 ms)

15.0 dBm

99.00 %
-6.00 dB

BANDWIDTH FOR 5795MHz (-6dB BANDWIDTH)

SENSE:PULSE]

A\ ALIGN OFF [11:01: 16 PM Mar 13, 2022

Center Freg: 5.79500000
Trig: Free Run
#Atten: 30 dB

[
#IFGain:Low

Ref 10.00 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

36.110 MHz

2.373 kHz

36.14 MHz x dB

Total Power

OBW Power

TracelDetector

0 GHz Radio Std: None

Avg|Hold:>1i1

Radio Device: BTS

Clear Write

Span 80 MHz
Sweep 7.667 ms)

15.9 dBm

WIS ARGRAT
Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

AIHEREES %N KER—5365

SESERHEEME2tE BR4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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802.11ac20 TEST RESULT

Report No.: UNIA22022143ER-64

BANDWIDTH FOR 5745MHz (-6dB BANDWIDTH)

Agilent Spectrum Analyzer - Occupied BW
SENSE:PULSE]

\ALIGN OFF

|10:58:00 PM Mar 13, 2022

Center Freq 5.745000000 GHz i
o) Trig: Free Run
#IFGain:Low #Atten: 30 dB

Ref 10.00 dBm_

Center 5.745 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

17.657 MHz
-27.346 kHz
17.58 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Fréq: 5.745000000 GHz
Avg|Hold:>1i1

Radio Std: None TracelDetector

Radio Device: BTS

Clear Write

Span 40 MHz
Sweep 3.867 ms)

15.2 dBm

99.00 %
-6.00 dB

BANDWIDTH FOR 5785MHz (-6dB BANDWIDTH)

SENSE:PULSE]

\ALIGN OFF

|10:58:31 PM Mar 13, 2022

Center Fréq: 5.785000000 GHz
Avg|Hold:>1i1

,) Ttig:FreeRun
#IFGain:Low #Atten: 30 dB

Ref 10.00 dBm

Center 5.785 GHz
#Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth Total Power

17.635 MHz
-8.261 kHz
17.57 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None TracelDetector

Radio Device: BTS

Clear Write

Span 40 MHz
Sweep 3.867 ms)

15.7 dBm

WIS ARGRAT
Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
AIFEREE Y ki REH 8365 SRERFHIEME21% BR4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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.&.ilent Spectrum Analyzer - Occupied BW
SENSE:PULSE]

Page 21 of 74
BANDWIDTH FOR 5825MHz (-6dB BANDWIDTH)

\ALIGN OFF

Report No.: UNIA22022143ER-64

|10:58:54 PM Mar 13, 2022

Center Freq 5.825000000 GHz i
o) Trig: Free Run
#IFGain:Low #Atten: 30 dB

Ref 10.00 dBm_

Center 5.825 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

17.640 MHz
-30.463 kHz
17.58 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Fréq: 5.825000000 GHz
Avg|Hold:>1i1

Radio Std: None TracelDetector

Radio Device: BTS

Clear Write

Span 40 MHz
Sweep 3.867 ms)

16.1 dBm

802.11ac40 TEST RESULT
BANDWIDTH FOR 5755MHz (-6dB BANDWIDTH)

Agilent Spectrum Analyzer - Occupied BW
SENSE:PULSE]

\ALIGN OFF

[11:01:43 PM Mar 13, 2022

Center Freq 5.755000000 GHz i
o) Trig: Free Run
#IFGain:Low #Atten: 30 dB

Ref 10.00 dBm

Center 5.755 GHz
#Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth Total Power

36.139 MHz
-5.233 kHz
35.98 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Fréq: 5.755000000 GHz
Avg|Hold:>1i1

Radio Std: None TracelDetector

Radio Device: BTS

Clear Write

Span 80 MHz
Sweep 7.667 ms)

14.8 dBm

WIS ARGRAT
Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
AIFEREE Y ki REH 8365 SRERFHIEME21% BR4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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BANDWIDTH FOR 5795MHz (-6dB BANDWIDTH)

.&.ilent Spectrum Analyzer - Occupied BW

Center Fre

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

SENSE:PULSE]

Report No.: UNIA22022143ER-64

A\ ALIGN OFF |11:02:03 PM Mar 13, 2022

Center Freg: 5.79500000
G Trig: Free Run
#Atten: 30 dB

#VBW 300 kHz

36.117 MHz

2.605 kHz

36.07 MHz x dB

Total Power

OBW Power

TracelDetector

0 GHz Radio Std: None

Avg|Hold:>1i1

Radio Device: BTS

Clear Write

Span 80 MHz
Sweep 7.667 ms)

15.2 dBm

802.11ac80 TEST RESULT
BANDWIDTH FOR 5775MHz (-6dB BANDWIDTH)

.&.ilent Spectrum Analyzer - Occupied BW

SENSE:PULSE]

A\ ALIGN OFF |11:02:39 PM Mar 13, 2022

Center Freg: 5.77500000
.1 Trig:Free Run

Ly
#IFGain:Low #Atten: 30 dB

Ref 10.00 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

75.108 MHz

37.150 kHz

75.23 MHz x dB

Total Power

OBW Power

TracelDetector

0 GHz Radio Std: None

Avg|Hold:>1i1

Radio Device: BTS

Clear Write

Span 120 MHz
Sweep 11.53 ms|

16.1 dBm

WIS ARGRAT
Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

AIHEREES %N KER—5365

SESERHEEME2tE BR4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

http://www.uni—lab.hk
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Report No.: UNIA22022143ER-64

9. MAXIMUM CONDUCTED OUTPUT AVERAGE POWER SPECTRAL

DENSITY

9.1 MEASUREMENT PROCEDURE
Refer to KDB 789033 D02 v02r01 section F

9.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
Refer To Section 8.2.

9.3 MEASUREMENT EQUIPMENT USED

Refer To Section 6.

9.4 LIMITS AND MEASUREMENT RESULT

LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION
Frequency Power density Applicable Limits .
P Fail
(MHz) (30dBm/500kHz) (30dBm/500kHz) assorral
5745 2.408 30 Pass
5785 3.348 30 Pass
5825 3.874 30 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.11N20 MODULATION
Frequency Power density Applicable Limits .
P Fail
(MHz) (30dBm/500kHz) (30dBm/500kHz) assorrai
5745 0.501 30 Pass
5785 1.093 30 Pass
5825 1.300 30 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.1N40 MODULATION
Frequency Power density Applicable Limits .
P Fail
(MHz2) (30dBm/500kHz) (30dBm/500kHz) assorral
5755 -2.338 30 Pass
5795 -3.310 30 Pass

AR ARBIRAS]

Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
FHXEIRHE21% HE4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

AIHEREES HEKNT KER 5365528
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Report No.: UNIA22022143ER-64

LIMITS AND MEASUREMENT RESULT FOR 802.11AC20 MODULATION
Frequency Power density Applicable Limits .
P Fail
(MHz2) (30dBm/500kHz) (30dBm/500kHz) assorral
5745 3.257 30 Pass
5785 3.002 30 Pass
5825 3.627 30 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.1AC40 MODULATION
Frequency Power density Applicable Limits .
P Fail
(MHz) (30dBm/500kHz) (30dBm/500kHz) ass orral
5755 -2.461 30 Pass
5795 -2.675 30 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.1AC80 MODULATION
Frequency Power density Applicable Limits .
P Fail
(MHz) (30dBm/500kHz) (30dBm/500kHz) ass orral
5775 -2.626 30 Pass

AR ARBIRAS]

Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
FHXEIRHE21% HE4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

AIHEREES HEKNT KER 5365528
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AR ARBIRAS]

Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

Page 25 of 74 Report No.: UNIA22022143ER-64

802.11a20 TEST RESULT
SPECTRAL DENSITY FOR 5745MHz

Agilent Spectrum Analyzer - Swept SA

SENSE:PULEE] MALIGNOFF | 11L:06:45 PM M
Avg Type: RMS
Avg[Hold:>1/1

TracelDetector

Marker 1 5.750960000000 GHz )
PNO: Fast . 1rig:FreeRun

IFGain:Low —_Atten: 30 dB

Select Trace

Ref Offset 6.5 dB Mkr1 5.750 96 GHz

Ref 25.00 dBm

Clear Write

Trace Average

View Blankb
Trace On

|
|
|
|
|
|
|
|
|
|

Center 5.74500 GHz Span 40.00 MHz

#Res BW 510 kHz #VBW 2.0 MHz* Sweep 1.000 ms (1001 pts) |
MSG

SPECTRAL DENSITY FOR 5785MHz

Agilent Spectrum Analyzer - Swept SA
SENSE:PULEE] MALIGNOFF | 11:07:23PMM

Avg Type: RMS

Avg[Hold:>1/1

TracelDetector

Marker 1 5.790920000000 GHz )
PNO: Fast . 1rig:FreeRun

IFGain:Low —_Atten: 30 dB

Select Trace

Ref Offset 6.5 dB Mkr1 5.790 92 GHz

Ref 25.00 dBm

Clear Write

Trace Average

View Blankb
Trace On

|
|
|
|
|
|
|
|
|
|

Center 5.78500 GHz Span 40.00 MHz

#Res BW 510 kHz #VBW 2.0 MHz* Sweep 1.000 ms (1001 pts) |
MSG

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
AIFEREE Y ki REH 8365 SRERFHIEME21% BR4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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SPECTRAL DENSITY FOR 5825MHz

Agilent Spectrum Analyzer - Swept SA
ALIGN OFF

Marker 1 5.820200000000 GHz Avg Type: RMS i TracelDetector
PHO: Fast [, ) Trig: Free Run Avg|Hold:>1i1 §

IFGain:Low Atten: 30 dB

Select Trace

Ref Offset6.5 dB Mkr1 5.820 20 GHz

Ref 25.00 dBm 3.874 dBm

Clear Write

Trace Average

ViewBlank
Trace On

Center §.82500 GHz Span 40.00 MHz

#Res BW 510 kHz #/BW 2.0 MHz* Sweep 1.000 ms (1001 pts) |
MSG

AR AR AT
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AIFEREE Y Sk REH 8365 SRERFHREME21E BR4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

Page 27 of 74 Report No.: UNIA22022143ER-64

802.11n20 TEST RESULT
SPECTRAL DENSITY FOR 5745MHz

Agilent Spectrum Analyzer - Swept SA

SENSE:PULE| MALIGN OFF |1108:1
Avg Type: RMS T TracelDetector

AvglHold:>1i1 TYPE

Marker 1 5.751160000000 GHz )
PNO: Fast . 1rig:FreeRun

IFGain:Low —_Atten: 30 dB

Select Trace

Ref Offset 6.5 dB Mkr1 5.751 16 GHz

Ref 25.00 dBm

Clear Write

Trace Average

View Blankb
Trace On

|
|
"\
|
|
|
|
|
|
|

Center 5.74500 GHz Span 40.00 MHz

#Res BW 510 kHz #VBW 2.0 MHz* Sweep 1.000 ms (1001 pts) |
MSG

SPECTRAL DENSITY FOR 5785MHz

Agilent Spectrum Analyzer - Swept SA
SEMSE:PLILEE] M BLIGN OFF |11:08:2¢

Marker 1 5.779040000000 GHz i Avg Type: RMS ki Trace/Detector
PNO: Fast . 1rig:FreeRun Avg|Hold:>1i1 TYPE

IFGain:Low —_Atten: 30 dB oET

MK 5.779 04 GHz
Ref 25,00 dBm 1.093 dBm

Select Trace

Clear Write

Trace Average

View Blankb
Trace On

|
|
|
|
|
|
|

Center 5.78500 GHz Span 40.00 MHz

#Res BW 510 kHz #VBW 2.0 MHz* Sweep 1.000 ms (1001 pts) |
MSG

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
AIFEREE Y ki REH 8365 SRERFHIEME21% BR4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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SPECTRAL DENSITY FOR 5825MHz

Agilent Spectrum Analyzer - Swept SA

[N ALIGN OFF

Marker 1 5.830280000000 GHz ]
PNO: Fast (! Trig: Free Run

IFGain:Low Atten: 30 dB

Ref Offset 6.5 dB
Ref 25.00 dBm

Center §.82500 GHz
#Res BW 510 kHz #VBW 2.0 MHz*

MSG

Avg Type: RMS
Avg|Hold:>1i1

TracelDetector

Select Trace
Mkr1 5.830 28 GHz
1.300 dBm

Clear Write

Trace Average

ViewBlank
Trace On

Span 40.00 MHz

Sweep 1.000 ms (1001 pts) |

AR ARBIRAS]

Report No.: UNIA22022143ER-64

Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
SESFEFHRERE28E B4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

Page 29 of 74 Report No.: UNIA22022143ER-64

802.11n40 TEST RESULT
SPECTRAL DENSITY FOR 5755MHz

Agilent Spectrum Analyzer - Swept SA

SENSE:PULEE] MALIGNOFF | 11:09:13PMM
Avg Type: RMS
Avg[Hold:>1/1

TracelDetector

Marker 1 5.757320000000 GHz )
PNO: Fast . 1rig:FreeRun

IFGain:Low —_Atten: 30 dB

Select Trace

MK 5.757 32 GHz
Ref 25,00 dBm -2.338 dBm

Clear Write

Trace Average

View Blankb
Trace On

|
|
|
|
|
|
|

Center 5.75500 GHz Span 80.00 MHz

#Res BW 510 kHz #VBW 2.0 MHz* Sweep 1.000 ms (1001 pts) |
MSG

SPECTRAL DENSITY FOR 5795MHz

Agilent Spectrum Analyzer - Swept SA
SENSE:PULEE] MALIGNOFF | 11:09:31PMM

Avg Type: RMS

Avg[Hold:>1/1

TracelDetector

Marker 1 5.789640000000 GHz )
PNO: Fast . 1rig:FreeRun

IFGain:Low —_Atten: 30 dB

Select Trace

MKr1 5.789 64 GHz
Ref 25,00 dBm -2.310 dBm

Clear Write

Trace Average

View Blankb
Trace On

|
|
|
|
|
|
|

Center 5.79500 GHz Span 80.00 MHz

#Res BW 510 kHz #VBW 2.0 MHz* Sweep 1.000 ms (1001 pts) |
MSG

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
AIFEREE Y ki REH 8365 SRERFHIEME21% BR4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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802.11ac20 TEST RESULT
SPECTRAL DENSITY FOR 5745MHz

Agilent Spectrum Analyzer - Swept SA

Marker 1 5.831360000000 GHz

Ref Offset 8.5 dB
Ref 22.00 dBm

Center 5.82500 GHz _
#Res BW 510 kHz

Avg Tvpd:: RMS Trace/Detector
Trig: Free Run Avg|Hold:>11

Atten: 24 dB

PNO: Fast (.
IFGain:Low

Bn

o

1
)
(PM.,.,.,WM A o WA A e
I LY
J i

i

n

|
“~-‘*~wmm.l.m
|

View Blank .
Trace On

M
10f3

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

STATUS

#VBW 2.0 MHz*

Marker 1 5.783320000000 GHz

Ref Offset85 dB
Ref 22.00 dBm

Center 5.78500 GHz

#Res BW 510 kHz

SPECTRAL DENSITY FOR 5785MHz
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SPECTRAL DENSITY FOR 5825MHz

Agilent Spectrum Analyzer - Swept SA
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802.11ac40 TEST RESULT
SPECTRAL DENSITY FOR 5755MHz
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802.11ac80 TEST RESULT

TEST PLOT OF SPECTRAL DENSITY FOR 5775MHz
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10. RADIATED EMISSION
10.1. MEASUREMENT PROCEDURE

1. The EUT was placed on the top of the turntable 0.8 or 1.5 meter above ground. The phase center of
the receiving antenna mounted on the top of a height-variable antenna tower was placed 3 meters far
away from the turntable.

2. Power on the EUT and all the supporting units. The turntable was rotated by 360 degrees to determine
the position of the highest radiation.

3. The height of the broadband receiving antenna was varied between one meter and four meters above
ground to find the maximum emissions field strength of both horizontal and vertical polarization.

4. For each suspected emissions, the antenna tower was scan (from 1 M to 4 M) and then the turntable
was rotated (from 0 degree to 360 degrees) to find the maximum reading.

5. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified bandwidth
under Maximum Hold Mode.

6. For emissions above 1GHz, use 1MHz RBW and 3M VBW for peak reading. Place the measurement
antenna away from each area of the EUT determined to be a source of emissions at the specified
measurement distance, while keeping the measurement antenna aimed at the source of emissions at
each frequency of significant emissions, with polarization oriented for maximum response. The
measurement antenna may have to be higher or lower than the EUT, depending on the radiation
pattern of the emission and staying aimed at the emission source for receiving the maximum signal.
The final measurement antenna elevation shall be that which maximizes the emissions. The
measurement antenna elevation for maximum emissions shall be restricted to a range of heights of
from 1 m to 4 m above the ground or reference ground plane.

7. When the radiated emissions limits are expressed in terms of the average value of the emissions, and
pulsed operation is employed, the measurement field strength shall be determined by averaging over
one complete pulse train, including blanking intervals, as long as the pulse train does not exceed 0.1
seconds. As an alternative (provided the transmitter operates for longer than 0.1 seconds) or in cases
where the pulse train exceeds 0.1 seconds, the measured field strength shall be determined from the
average absolute voltage during a 0.1 second interval during which the field strength is at its maximum
values.

8.1f the emissions level of the EUT in peak mode was 3 dB lower than the average limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method for below 1GHz.

9. For testing above 1GHz, the emissions level of the EUT in peak mode was lower than average limit
(that means the emissions level in peak mode also complies with the limit in average mode), then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

10. In case the emission is lower than 30MHz, loop antenna has to be used for measurement and the
recorded data should be QP measured by receiver. High - Low scan is not required in this case.
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¥2. TEST SETUP
Radiated Emission Test-Setup Frequency Below 30MHz
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|- Im N
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RX Antenna
Ant. feed
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I [
> 3Im
I EUT
"T"_I ]
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1
Metal Full Soldered Ground Plane

== ..

Sarslna;nl Siml;lﬁ-'ltor Spectrum Analyzer / Receiver

RADIATED EMISSION TEST SETUP ABOVE 1000MHz
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10.3. LIMITS AND MEASUREMENT RESULT
15.209(a) Limit in the below table has to be followed

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F (KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Note: All modes were tested For restricted band radiated emission,
the test records reported below are the worst result compared to other modes.

10.4. TEST RESULT
RADIATED EMISSION BELOW 30MHZ

The amplitude of spurious emissions from 9kHz to 30MHz which are attenuated more than 20 dB below the
permissible value need not be reported.
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Report No.:

RADIATED EMISSION BELOW 1GHz

Between 9KHz — 30 MHz

UNIA22022143ER-64

Freq. Reading Limit Margin State

(MHz) (dBuV/m) (dBuV/m) (dB) P/F
- - - - N/A
- - - - N/A

NOTE:

1. The amplitude of spurious emissions which are attenuated by more than 20dB below the

permissible value has no need to be reported.

2. Distance extrapolation factor =40 log (specific distance/test distance)(dB);

3. Limit line = specific limits(dBuv) + distance extrapolation factor.

AR ARBIRAS]

Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
A EREE Y ki REH 8365 SRER

FHSENEE2EE BR4% : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

http://www.uni—lab.hk



|
l N' Page 38 of 74 Report No.: UNIA22022143ER-64

Temperature: 24°C Relative Humidity: 48%

Test Date: Mar. 14, 2022 Pressure: 1010hPa
Test Voltage: AC 120V, 60Hz Phase: Horizontal
Test Mode: Transmitting mode of 802.11a 5745MHz

BETWEEN 30 - 1000 MHZ

70+

50
50+ ’7
Me
40 M2 M M4 i
£
R M1
20+
10+
0.0 ‘ i i i i i i
30 50 100 200 400 600 800 1000
Frequency (MHz)
Frequency Results Limit Over Limit :
No. (MHz) (dBuV/m) Factor (dB) (dBuV/m) (dB) Detector ANT Verdict
1 168.918 25.56 -16.11 43.5 -17.94 Peak Horizontal Pass
2 239.468 35.09 -12.36 46.0 -10.91 Peak Horizontal Pass
3 371.355 36.67 -9.51 46.0 -9.33 Peak Horizontal Pass
4 526.516 35.64 -6.55 46.0 -10.36 Peak Horizontal Pass
5 599.975 40.79 -4.95 46.0 -5.21 Peak Horizontal Pass
6 824.959 37.29 -2.91 46.0 -8.71 Peak Horizontal Pass
RESULT: PASS
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Temperature: 24°C Relative Humidity: 48%
Test Date: Mar. 14, 2022 Pressure: 1010hPa
Test Voltage: AC 120V, 60Hz Phase: Vertical
Test Mode: Transmitting mode of 802.11a 5745MHz
70~
-
50+ ’7
M5
40 M4 ]
-E' M3
;E 30+ M1 M2
i
20-]
10+
0.0- T T i i i i i
30 50 100 200 400 600 800 1000
Frequency (MHz)
Frequency Results Limit Over Limit .
No. (MHz) (dBuV/m) Factor (dB) (dBuV/m) (dB) Detector ANT Verdict
1 66.123 24.52 -13.97 40.0 -15.48 Peak Vertical Pass
2 150.007 25.89 -17.03 435 -17.61 Peak Vertical Pass
3 169.160 28.13 -16.10 435 -15.37 Peak Vertical Pass
4 503.969 35.41 -7.05 46.0 -10.59 Peak Vertical Pass
5 824.959 37.48 -2.91 46.0 -8.52 Peak Vertical Pass
6 989.818 35.77 -1.36 54.0 -18.23 Peak Vertical Pass

RESULT: PASS
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Temperature: 24°C Relative Humidity: 48%
Test Date: Mar. 14, 2022 Pressure: 1010hPa
Test Voltage: AC 120V, 60Hz Phase: Horizontal
Test Mode: Transmitting mode of 802.11a 5825MHz
70+
E0
50+ ’7
M6
40 M3 M4
E
Z 20 M1 M2
i
20+
10-
0.0 T T 7 7 T 7 i
30 50 100 200 400 00 800 1000
Frequency (MHz)
Frequency Results Factor Limit Over Limit .
No. (MHz) (dBuV/m) (dB) (dBuV/m) (dB) Detector ANT Verdict
1 148.553 25.38 -17.15 43.5 -18.12 Peak Horizontal Pass
2 168.675 26.02 -16.12 43.5 -17.48 Peak Horizontal Pass
3 237.528 34.98 -12.41 46.0 -11.02 Peak Horizontal Pass
4 449.905 35.89 -8.01 46.0 -10.11 Peak Horizontal Pass
5 599.975 40.76 -4.95 46.0 -5.24 Peak Horizontal Pass
6 824.959 37.65 -2.91 46.0 -8.35 Peak Horizontal Pass
RESULT: PASS
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Temperature: 24°C Relative Humidity: 48%
Test Date: Mar. 14, 2022 Pressure: 1010hPa
Test Voltage: AC 120V, 60Hz Phase: Vertical
Test Mode: Transmitting mode of 802.11a 5825MHz
70~
-
50| ’7
Mé
40 M4 M5
-‘E M1 M2 M3
gg 30
20-]
10+
0.0-} . : h i i i i
30 50 100 200 400 600 800 1000

Frequency (MHz)

No. Fr?&hir;cy (ngj\l;I/i) Factor (dB) (d é:ln\}'/tm) OV((?é’é_)imit Detector ANT Verdict
1 149.765 27.59 -17.05 43.5 -15.91 Peak Vertical Pass
2 168.918 27.67 -16.11 435 -15.83 Peak Vertical Pass
3 257.893 27.92 -11.84 46.0 -18.08 Peak Vertical Pass
4 503.969 34.17 -7.05 46.0 -11.83 Peak Vertical Pass
5 720.225 34.37 -4.04 46.0 -11.63 Peak Vertical Pass
6 824.959 37.95 -2.91 46.0 -8.05 Peak Vertical Pass

RESULT: PASS
Note: All test channels had been tested. The 802.11a20 is the worst case and recorded in the test report..
Factor = Antenna Factor + Cable loss - Amplifier gain, Margin= Limit-Level.

The “Factor” value can be calculated automatically by software of measurement system.
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Above 1 GHz Test Results:

802.11a20 Mode:

Test mode: | 802.11a Test channel: | lowest
Antenna | Frequency | Reading Measure Limit Over
Pol. (MHz) Level Factor Level (dBuV/m) limit(dB) Detector
\Y, 11510.00 26.52 21.64 48.16 54(Note3) -5.84 PK
\Y, 17265.00 24.25 21.80 46.05 54(Note3) -7.95 PK
H 11510.00 24.32 21.83 46.15 54(Note3) -7.85 PK
H 17265.00 23.20 21.67 44.87 54(Note3) -9.13 PK
Test mode: | 802.11a Test channel: | Middle
Antenna | Frequency | Reading Measure Limit Over
Pol. (MHz) Level Factor Level (dBuV/m) limit(dB) Detector
\Y, 11570.00 25.68 21.64 47.32 54(Note3) -6.68 PK
\Y, 17355.00 24.05 21.80 45.85 54(Note3) -8.15 PK
H 11570.00 22.71 21.83 44 .54 54(Note3) -9.46 PK
H 17355.00 23.45 21.67 4512 54(Note3) -8.88 PK
Test mode: | 802.11a Test channel: | Highest
Antenna | Frequency | Reading Measure Limit Over
Pol. (MHz) Level Factor Level (dBuV/m) limit(dB) Detector
\Y, 11650.00 25.92 21.64 47.56 54(Note3) -6.44 PK
\Y, 17475.00 23.60 21.80 45.40 54(Note3) -8.60 PK
H 11650.00 23.47 21.83 45.30 54(Note3) -8.70 PK
H 17475.00 22.05 21.67 43.72 54(Note3) -10.28 PK
Note:

1. Measure Level = Reading Level + Factor.

2. The test trace is same as the ambient noise (the test frequency range: 18GHz~40GHz), therefore
no data appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit,
then average measurement needn’t be performed.

4. All test channels had been tested. The 802.11a20 is the worst case and recorded in the test report.
Other frequencies radiation emission from 1 to 40GHz at least have 20dB margin and not recorded
in the test report.
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11. BAND EDGE EMISSION

11.1. MEASUREMENT PROCEDURE

1. The EUT operates at transmitting mode. The operate channel is tested to verify the largest transmission
and spurious emissions power at the continuous transmission mode.

2. Set the spectrum analyzer in the following setting in order to capture the lower and upper band-edges of
the emission: (a) PEAK: RBW=1MHz, VBW=3MHz / Sweep=AUTO

(b) AVERAGE: RBW=1MHz ; VBW=3MHz/ Sweep=AUTO

3. Other procedures refer to clause 11.2.

Note:
1. Factor=Antenna Factor + Cable loss - Amplifier gain. Field Strength=Factor + Reading level
2. The factor had been edited in the “Input Correction” of the Spectrum Analyzer. So the Amplitude of
test plots is equal to Reading level plus the Factor in dB. Use the A dB(uV) to represent the Amplitude.
Use the F dB(pV/m) to represent the Field Strength. So A=F.
3. Only the data of band edge emission at the restricted band 4.5GHz-5.15GHz record in the report.
Other restricted band 5.35GHz-5.46GHz and 7.25GHz-7.77GHz were considered as ambient noise.
No recording in the test report.

11.2. TEST SET-UP

A
Ant. feed
! -
e 3——-
|- A D‘E 1-4m

Metal Full Soldered Ground Plane

= L= —

ectrum Analyzer / Receiver
System Simulator »
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11.3. TEST RESULT

RESULT: PASS
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Report No.: UNIA22022143ER-64

EUT: ALL IN ONE Model Name : 1786A10
Temperature: 25°C Relative Humidity: 56%
Pressure: 1010 hPa Test Voltage: DC 7.4V
Test Mode : 802.11a CH 149
Test Date : 2022-03-14
In any 100kHz bandwidth outside the frequency band, the radio frequency power is at
Note: least 20dB below that in the 100kHz bandwidth within the band that contains the
highest lever of the desired power.
Freq.
Ant.Pol. Reading Ant/CF Act Limit
(MHz) Note
H/V (dBuv) (dB) (dBuv/m) (dBuv/m)
5725.000 \% 27.94 3.95 31.89 122.20 CH 149
5850.000 \Y, 20.64 3.96 24.60 122.20 CH 149
5725.000 H 36.56 3.95 40.51 122.20 CH 149
5850.000 H 20.94 3.96 24.90 122.20 CH 149
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Detector mode: Peak Polarity: Vertical
120.0 dBu¥/m
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Detector mode: Peak Polarity: Horizontal
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Report No.: UNIA22022143ER-64

EUT: ALL IN ONE Model Name : 1786A10
Temperature: 25°C Relative Humidity: 56%
Pressure: 1010 hPa Test Voltage: DC 7.4V
Test Mode : 802.11a CH 165
Test Date : 2022-03-14
In any 100kHz bandwidth outside the frequency band, the radio frequency power is at
Note: least 20dB below that in the 100kHz bandwidth within the band that contains the
highest lever of the desired power.
Freq.
Ant.Pol. Reading Ant/CF Act Limit
(MHz) Note
H/V (dBuv) (dB) (dBuv/m) (dBuv/m)
5725.000 \% 21.95 3.95 25.90 122.20 CH 165
5850.000 \Y, 24.67 3.96 28.63 122.20 CH 165
5725.000 H 23.26 3.95 27.21 122.20 CH 165
5850.000 H 30.08 3.96 34.04 122.20 CH 165
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Detector mode: Peak Polarity: Vertical
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110 /‘/ '-_’k

100 oA \
4 \_

90 / ! N

i b

80 / ~ \

70 IJ}_.P \.‘\ -

60

50 \

i A

5 Fl %

1
20
10
0.0
5575000 5615.00 5655.00 5695.00 5735.00 [MHz] 5815.00 5855.00 5895.00 5935.00 5975.00
Detector mode: Peak Polarity: Horizontal
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Report No.: UNIA22022143ER-64

EUT: ALL IN ONE Model Name : 1786A10
Temperature: 25°C Relative Humidity: 56%
Pressure: 1010 hPa Test Voltage: DC 7.4V
Test Mode : 802.11n20(5G) CH 149
Test Date : 2022-03-14
In any 100kHz bandwidth outside the frequency band, the radio frequency power is at
Note: least 20dB below that in the 100kHz bandwidth within the band that contains the
highest lever of the desired power.
Freq.
Ant.Pol. Reading Ant/CF Act Limit
(MHz) Note
H/V (dBuv) (dB) (dBuv/m) (dBuv/m)
5725.000 \% 32.85 3.95 36.80 122.20 CH 149
5850.000 \Y, 21.98 3.96 25.94 122.20 CH 149
5725.000 H 33.98 3.95 37.93 122.20 CH 149
5850.000 H 21.33 3.96 25.29 122.20 CH 149
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Detector mode: Peak Polarity: Vertical
120.0 dBu¥/m
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Detector mode: Peak Polarity: Horizontal
120.0 dBu¥/m

110

100

90

80

70

60

50

40

30

PRS2 IRV VIV PPN W

20

10

0.0
5575.000 5615.00 565500 5695.00 5735.00 [MHz] 5815.00 585b5.00 5895.00 5935.00 5975.00

AR AR AT
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited AIFEREE Y Sk REH 8365 SRERFHREME21E BR4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
l http://www.uni—lab.hk




LN

Page 50 of 74

Report No.: UNIA22022143ER-64

EUT: ALL IN ONE Model Name : 1786A10
Temperature: 25°C Relative Humidity: 56%
Pressure: 1010 hPa Test Voltage: DC 7.4V
Test Mode : 802.11n20(5G) CH 165
Test Date : 2022-03-14
In any 100kHz bandwidth outside the frequency band, the radio frequency power is at
Note: least 20dB below that in the 100kHz bandwidth within the band that contains the
highest lever of the desired power.
Freq.
Ant.Pol. Reading Ant/CF Act Limit
(MHz) Note
H/V (dBuv) (dB) (dBuv/m) (dBuv/m)
5725.000 \% 21.73 3.95 25.68 122.20 CH 165
5850.000 \Y, 30.07 3.96 34.03 122.20 CH 165
5725.000 H 21.33 3.95 25.28 122.20 CH 165
5850.000 H 33.35 3.96 37.31 122.20 CH 165
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